Upper Wheel Assembly

Index No. Part No. Description Size Qty
i T JWBS16B-101......... SAW BOAY....uieeiiiii et 1
2, TS-0152011 ............ Carriage Bolt ........oviiiiii 5/16-18X1......cccevevenn. 6
C T JWBS18-103............ Upper Wheel BraCket.........ooouuuiiiiiiiii e 2
T TS-0680031 ............ Flat Washer...........coovviiiiii e 5/16 i 6
5 TS-0720081 ............ LOCK WaShEr ......cccvviiiiiiiicieis e, 5/16 .o, 6
[ TP TS-0561021 ............ HEX NUL ..t 5/16-18 ...cccvvveeeiiinnnnn, 6
Tieiaeiinnnn 994542.....cccciviiinn 1] o ST 1
S T JWBS18-108........... Hex Cap BOlt.......oovvviiiiiiiiiiee e MBX65......vevviiiiieaeas 1
1 JET TS-0680021 ............ Flat Washer..........coooveviiiiiiiii e, S 4
10, JWBS18-110........... SlAING BraCKet ......uiiiiiii e 1
1., JWBS18-111 ........... Blade Tension INAICALOr..........c.uuuiiiiiiiiecee e 1
12, JWBS18-112........... Adjustment BraCKet..........ocovuiiiiiiiiiice e 1
13 JWBS18-113............ Shaft BraCKet..........iiiiiiiici e 1
14............ TS-1541031 ............ Nylon Insert Lock NUL...........ccoiviviiiiniiiiiiinecen, M8 1
5. JWBS18-115............ SPFING ettt 1
16...cconnee. JWBS18-116............ SQUANE NUL ...t e 1
17, JWBS18-117 ........... 0] 01 =Y SRR 1
18..es JWBS18-118........... SCIBW vttt ettt MBEX8 .evvviieeiiiiiieeeeas 1
19, JWBS18-119........... SEE BIOCK. ..ttt 1
20, TS-0267021 ............ ST S Yo = 1/4-20x1/4.................. 1
21, JWBS18-121 ........... BraCKeL . v 1
220, TS-0050021 ............ HEX Cap SCIrEW ...ccvvvieiiiiiiieeieii e 1/4-20x5/8.......cccccvee. 4
23, JWBS16-123............ Blade AdJUSLING SCreW .....ccvuiiiieiii e 1
24, JWBS18-124 ........... E-RING oot E-9 i 1
25, JWBS18-125 ........... Hand WHEEL ........ e e 1
26...c......... TS-0267041 ............ Socket Set SCreW .......uvvviiiiiiieiii e, 1/4-20x3/8.......ccunn.. 3
27 . TS-0209021 ............ Socket Head Cap SCrew .........ocoevvevvevivinneecinnnnn. 3/8-16x5/8.........cco...... 1
28, TS-0720091 ............ LoCk Washer .......cccivieiiiiiiiee e /8 1
29 JWBS18-129............ Upper Wheel Shaft ..........oiii e 1
30, BB-6203ZZ.............. Ball BEaring........cccvvieiiiiiiieiiiii e 6203ZZ .....covviveviiinnnn, 2
T I JWBS18-131............ Retaining RiNG .......couuiiiiiiiieie e, R4A0 ..o, 2
32 . JWBS16-132........... UPPEr WHREEI ... 1
33, JWBS16-133............ L= PP 1
7 R JWBS18-134 ........... FIAt WaASHET .....cvi e e e 1
35, JWBS18-135........... HEX NUL. ...t 5/8-18UNF L.H ........... 1
36 JWBS16B-136......... Blade.........ccoovvviiiiiii 3/4"W x 123"L x .026"T X 4TPI ............... 1
Y T TS-0590061 ............ WING NUL ... 5/16-18....cccvvvveeiirnnnnn. 1
38, JWBS18-138 ........... LOCK KNOD...oeeoi e 5/16 . 1
39, JWBS16B-139......... UPPEI FIrONt DOOT......iiiieie e 1
40............ JWBS18-140 ........... O | = T S 1
41............ JWBS18-141 ........... Warning Label ... 1
42............ JWBS18-142 ........... 20| RSP PTPPP 1
43............ TS-0561011 ............ HEX NUL. .. e 1/4-20...ccciiiiiiiiiennnnnn, 1
44............ TS-081C022............ Pan Head Machine SCrew ...........ccc.occoeveeiiniennnnn. #10-24x3/8 ......ceeune. 2
45............ JWBS18-39A........... DOOr HINGE PN ...uiii e e 1
46............ JWBS18DXA-163 ....Blade Warning Label...........cc.ooiiiiiiiiiii e 1
VT TS-1550061 ............ Flat Washer..........ccoovvviiiiii e, Y P 2

20



Upper Wheel Assembly

21



Lower Wheel and Motor Assembly

Index No.

Part No. Description Size Qty
JWBS18-201N......... BEAING BASE...ieuuiieiiieei ettt e 1
JWBS20-62............. AJUSEING BOIL ...ceeeee e 4
TS-0720091 ............ Lock Washer .......cc.oovvviiiiiiiin e 3/8.iiiiiii, 4
TS-0060081 ............ HeX Cap SCreW .......uvieviiiiieiiieeei e 3/8-16x1-3/4............... 4
BB-6204ZZ.............. Ball BEaring........cccvvieiiiiiiieeiiii e 6204ZZ ........ceevvienn. 1
JWBS18-206N......... SPINAIE L. 1
JWBS18-207 ........... K Y ettt TXTXA0 ..o, 1
JWBS18-208N......... SPINAIE PUIIBY ..o 1
VB-B40 ... VBl B-40.....cccoiiiiiiiiiiiiens 1
JWBS16-210........... LOWETN WREEI ...cvi e e e e 1
JWBS16-133............ L= 1
TS-0680081 ............ Flat Washer..........coooiviiiiiii e, BI8. i 1
JWBS18-135............ HEX NUL. ... 5/8-18UNF L.H. .......... 1
JWBS18-214 ........... HeX NUL. ... e 5/8-18UNF R.H........... 1
JWBS18-215........... BEANNG COVEL .uuiiiiiii et 1
TS-0720051 ............ Lock Washer .......cccivviiiiiiiie e #LO i 3
TS-081C022............ Pan Head Machine SCrew ..........ccc.occoeveeiiniennnnn. #10-24x3/8 ......cceun. 3
JWBS16-218........... 1Y o) o SRR 1
JWBS16-SC............ Starting Capacitor (not shown)...............c..c.. 200MFD, 125VAC....... 1
JWBS16-RC............ Running Capacitor (not shown)................cc..ce.... 16pF, 250V .....c..neee. 1
JWBS16-SCC.......... Starting Capacitor Cover (N0t SNOWN) ........couuiiiiiiiiiiieeeeeec e, 1
JWBS16-RCC ......... Running Capacitor Cover (Not ShOWN) .........cccoveiiiiiiiiiiiiii e, 1
JWBS18-FAN.......... PSSP 1
JWBS18-CS............ Centrifugal Switch (Not ShOWN) ......c.ooviiiiiii e, 1
JWBS16-MFC ......... Motor Fan Cover (N0t SNOWN) ....cvvvuiiiieiie e 1
JWBS18-219 ........... 1Y L] (o g 2T = o] (= 1
TS-0081031 ............ HEeX Cap SCreW .......uvieiiiiiieiieeee e 5/16-18x3/4 ............... 4
TS-0680031 ............ Flat Washer..........cooviiiiiii e 5/16 .., 4
TS-0060051 ............ HeX Cap SCreW .......oeeviiiiiiiiiieee e 3/8-16X1....ccuvneeiinnnnnn. 2
TS-0720091 ............ Lock Washer .........civiiiiiiiii e 38, 2
TS-0680041 ............ Flat Washer...........cooveviiiiiiiii e, BB 2
JWBS16-225 ........... MOLOE PUIBY ....evneeeii e et e e e eeees 1
TS-0270031 ............ Socket Set SCreW .........ovveviiiiiiiiiiiiie e, 5/16-18x3/8................ 2
JWBS16B-227 ......... LOWET FrONt DOOK .. ... ittt ens 1
JWBS18-142 ........... 2o | PSPPI 1
TS-0561011 ............ HEX NUL. ... 1/4-20...cciiiiiiiiienennnn, 1
JWBS20-2............... LOCK KNOD ... e 1
TS-081F052 ............ Pan Head Machine SCrew ..........cccooveevevienennnnnn. 1/4-20x3/4 .....cccvun. 1
JWBS20-8W............ D115 O 3 T 1 1= 1
TS-0680031 ............ Flat Washer...........cooviiiiii e 5/16 .., 2
TS-0051051 ............ HeX Cap SCreW ........oeeviiiiiiiiieec e 5/16-18X1......ceevennnn. 2
JWBS18-235........... = L= USSP 1
TS-081C032............ Pan Head Machine Screw ............ccoocoeeiieinnennnns #10-24x1/2 ................. 2
JWBS18-237 ........... Strain Relief BUSNING .....c..oii e 2
TS-081C082............ Pan Head Machine SCrew ..........ccc.cccoeveeiniennnnn. #10-24x1-1/2............... 2
TS-069204 .............. Flat Washer..........ccoovvviiiiii e, 1 O 2
JWBS18-240........... BIUSH .. 1
TS-0720051 ............ LOCK WaSher ......cccuviiiiiiiicii e 1 O 2
TS-0560071 ............ HEX NUL. ... #10-24 ..o 2
JWBS18-243 ........... 1Y/} (0 G @ o o 1
JWBS18-244 ........... [0 117 S o o 1
BB-6205Z7.............. Ball Bearing.........ccuuveviiiiiieiiiiii e 6205Z7Z .......ovvvieenn 1
JWBS16B-246......... T T I o= 1
JWBS18-39A........... DOOr HINGE PiN ...t 2
JWBS16B-249......... Base SUPPOIt FOOL... ..o 1
JWBS16B-250......... SUPPOIE PIALE ... 2
TS-0255011 ............ Button Head Socket SCrew..........ccoooeviveevnniennnne. 5/16-18x3/8................ 8

22



Lower Wheel and Motor Assembly

Qty

Size

Description
Flat Washer ...

Index No. Part No.

TS-0680031 ...........

52,

LOCK WAShEr ..cevii

TS-0720081 ...........

53

B5/16-18 i

HEX NUL. .

TS-0561021 ...........

54,

23



Blade Guides Assembly

Index No. Part No. Description Size Qty
i T TS-0051051 ............ HEX Cap SCreW ....ccvviveiieiii e e 5/16-18X1.....cccvvvennnnns 4
2, TS-0720081 ............ Lock Washer .......cc.vvvviiiiiiiie e 5/16 i 4
I T TS-0680031 ............ Flat Washer...........coovviiiiiii e 5/16 i 8
T JWBS18-304 ........... GuUIde Bar BraCKet ........couuiiiiiiiiiicie e 1
B, JWBS18-305........... L0 1  £ FSPPR 1
[ TP JWBS18-306............ E-RING .oooviiiiii e E-8 .o 2
T, JWBS18-307 ........... GAN BASE... ... i 1
S T JWBS18-308........... BUSNING ..t e 1
1 JOT JWBS18-309........... C-RING oot S22, 2
10, JWBS18-310........... St e 1
1. JWBS18-311............ LT PSP 1
12, TS-0208071 ............ Socket Head Cap SCrew ......ccocevvvvvvvevinnenennnn, 5/16-18x1-1/4............. 2
13 JWBS18-313............ LOCK KNOD ... 5/16 i, 1
14............ JWBS18-314 ........... PlALE ..ot 1
15, TS-0051011 ............ HEX Cap SCreW ......ouiieiiiii e 5/16-18x1/2................ 4
16............ JWBS18-316 ........... LT o Lo T 1
17, JWBS16B-317......... 0 01 =Y PRSP 1
18..ccceeneee TS-0720071 ............ LOCK WaSher ........ccviiiiiiiiiiciiis v, S 5
19, TS-0050011 ............ HEX Cap SCreW .......viiuiiiiiieiieei e 1/4-20xX1/2.....ceeen 1
20 JWBS18-320........... LCTU o [l ST Tod (] PP 1
21, TS-0207021 ............ Socket Head Cap SCrew ........ccocevnvvevnieiiineennnnnn. 1/4-20x1/2......ccceun 11
22,0, JWBS18-322 ........... 2] F= o L U= T o PSP 1
23, TS-0720111 ............ LOCK WaSher ......cccvvieiiiiiiei e S 1
24, TS-0561051 ............ HEX NUL. ... 1/2-13 .., 1
25, JWBS20-110........... LOCKING Shaft ...oeviiei e e 1
26, JWBS20-115............ Upper Guide BraCKet ........oooeuuuiiiiiii e 1
27 . JWBS20-114 ........... Guide Wheel ASSEMDIY .....coouuiiiiii e 2
28, JWBS20-113............ Blade Support Shaft W/ Bearing ...........oooeevuiiiiiiiiieiiiiiniecei e 2
29, JWBS18DXA-353 ....WiINQ SCrEW......civiviieiiiiieieeeie e et ee e eeaeans 1/4-20xX1/2.......cveee. 4
30, TS-0270031 ............ Socket Set SCreW ........ovvuveiiiiiiieeieeee e, 5/16-18x3/8................ 2
1C 3 JWBS20-2............... LOCK KNOD ... 1
32, TS-081F052 ............ Pan Head Machine SCrew ............c.cccoiveiiniennnnns 1/4-20x3/4 ......ccuunenn. 1
33, JWBS18-333............ Hand WREEL .......iiiiii e e e 1
7 TS-0267041 ............ Socket Set SCreW ........uvveviviiiiiiiiiieec e, 1/4-20x3/8.......ccveveeen. 1
35, JWBS20-103A......... HANAIE ..o 1
36, JWBS16B-336......... Cutting Height SCale .....covviiiii e 1
Y A JWBS20-120........... Lower Guide Bracket ..........coooviiiiiiiiiiiii e 1
38, JWBS18-338............ Lower Guide Wheel HOUSING ......uviiiiiieiei e 2
39, JWBS18-339............ Lower Guide Wheel ASSEMDIY ......cooovuiiiiiiie e, 2
40............ TS-0207031 ............ Socket Head Cap SCrew .........ocoevvvvevivineeennnnnn. 1/4-20x5/8........cccccee. 2
41............ TS-0680021 ............ Flat Washer..........ccooveviiiiiiii e, S 4
42............ JWBS18-342 ........... Lower Blade GUAI..........oeuuiiiieii e 1
43....ee TS-0254021 ............ Button Head Socket SCrew..........cooooeviveeiniennnne. 1/4-20X1/2 ... 2

24



Blade Guides Assembly

25



Table Assembly

Index No. Part No.

I JWBS16-401 ..
2, JWBS20-144 ..
I TP JWBS20-145 ..
T JWBS18-448 ..
S, JWBS18-408N
G, TS-0051071 ...
Toviiiiiieinnn, TS-0720081 ...
< TP TS-0270061 ...
1S P TS-0060111 ...
10 TS-0561031 ...
11 TS-0720091 ...
12 JWBS18-415 ..
13 JWBS18-446 ..
14............ JWBS18-447 ..
15, TS-1491081 ...
16...cconnee. JWBS18-417 ..
17, JWBS18-416 ..
18, TS-1482021 ...
19 JWBS18-420 ..

Description

Trunnion Support Bracket
Hex Cap Screw ..............
Lock Washer ..................
Set SCrew ....oovvvveveviinens
Hex Cap Screw ..............
Hex NUt..........oooveveieenens
Lock Washer ..................
Lock Knob...........ccevvne..
Pointer......cccovevvenieneennen.

Hex Cap Screw ..............
Trunnion Clamp Shoe .....
Trunnion .......ccoeeeeeeeennnnns
Hex Cap Screw ..............
Scale ..o,

26

Size Qty
.................................................................... 1
.................................................................... 1
.................................. 14174 10 D |
.................................................................... 1
.................................................................... 1
.................................. 5/16-18x1-1/2..............4
.................................. 5164
.................................. 5/16-18x5/8................2
.................................. 3/8-16x2-1/2...............1
.................................. T P |
.................................. T £ TR |
.................................................................... 2
.................................................................... 1
.................................. M5X8 ..oveiiiiiienl 1
.................................. M10x50.........cceeenveenn 2
.................................................................... 2
.................................................................... 2
.................................. M6x12..........ceveenveen.. 6
.................................................................... 1



Table Assembly

27



Fence & Miter Assembly (optional accessory)

Index No. Part No. Description Size Qty
T, JWBS18-401 ........... LOCK KNOD ..ot 1
2, TS-0680021 ............ Flat Washer..........cooviiiiiiie e A, 11
C T JWBS18-403............ Miter GAaUgE BOGY ........ciiiiiieiiiiie et 1
4o, 200156........c.c..cn...... (U To [ ] ] PR 1
B, JWBS18-405........... o] (=L MBX8 ...ovvneiveinieeineen, 1
Boveerrne. JWBS18-406............ 011 (= 1
T, JWBS18-407 ........... (T UTTo (ST == T TR 1
10............ TS-0720081 ............ LOCK WaAShEr .......ovviiiiiic e 5/16 ., 4
22, JWBS18-422W ........ Front Rl .....ooeiiii e 1
23, TS-0050021 ............ HEX Cap SCreW ....ccvviiiiiiiiiieeie e 1/4-20x5/8.......c.ccveune 9
24............ TS-0720071 ............ LOCK WaSher .......coviiiiiiiiii e VA, 10
25, JWBS18-425 ........... S Al it e 1
26............ JWBS18-426W ........ GUIAE RAIl ...t 1
27 ... JWBS18-427W........ REAI Rl ..ottt 1
30, JWBS18-430........... FENCE BOOY ...cciviiiiiii et 1
) JWBS18-431 ........... g 0] o 1
32, JWBS18-432........... [Tt 5 7= (o [ 1
33, JWBS18-433W ........ [0 Tod Q= = £ T 1
34.......... JWBS18-434 ........... T 5
35, JWBS18-435 ........... PN e 1
36..ccccu.... JWBS18-436 ........... PN 1
37 i, JWBS16-437 ........... NG et 1
38..cceennn. TS-0081031 ............ HEX Cap SCreW ....ccvviiiiieiiiiieiie e 5/16-18x3/4................ 4
39, TS-0680031 ............ Flat Washer........cccooiiiiiiiiii 5/16 .., 4
40............ TS-0810012 ............ SCIBW ..ttt #10-24x1/4 ................. 2
41............ TS-0733031 ............ External Tooth Lock Washer..........ccccocevveienanee. H#10 .o 1
42............ JWBS18-442 ........... L0 [ 1Y 1
43............ TS-0561011 ............ HeX NUL....o e 1/4-20..cciiiiiiinnn, 2
44............ JWBS18-444 ........... K3 [0 1o - To SRS 1
45............ JWBS18-445............ REAI HOOK ... it 1
49............ JWBS18-449 ........... RESAW POST ... et 1
50............ JWBS18-450 ........... g1 o T 1
5l..ci.n. JWBS18-451 ........... JET FEeNCe Label .......oovniiiiiii e 1
B2, JWBS20-455 ........... 0T IO 1Y =Y PP 2
................ JWBS18-MGCP.......Miter Gauge ASSEMDIY ........couuiiiiiiiiiiei e
................ JWBS16-FCP ..........Fence Assembly Complete (contains fence, rails, resaw post...........cc.ceeevvnne.

and hardware bag)

28



Fence & Miter Assembly (optional accessory)

29



Wiring Diagram

CAPACITOR

115V
Tour 250VAC

s

WHITE
BLACK
GREEN ~ GREEN
T
GROUND
CAPACITOR
230V
16uF 250VAC
3 2
| \igg‘t
i 8 =
g 4 &
3 g
START
WHITE @ @ WHITE
BLACK @ @ BLACK
STOP
GREEN —~ GREEN
:I_
GROUND



	JWBS-16B Band Saw
	Warranty and Service
	Table of Contents 
	Warnings
	Specifications
	Grounding Instructions 
	Unpacking
	Assembly and Setup
	Base Support Extension
	Adjusting Blade Tension
	Adjusting Blade Tracking
	Upper Blade Guide Adjustment 
	Lower Blade Guide Adjustment
	Mounting the Table 
	Adjusting 90 Degree Table Stop
	Rail Assembly (optional accessory)
	Fence Assembly and Adjustment (optional accessory) 
	Resaw Guide (optional accessory)
	Miter Gauge (optional accessory)
	Tilting the Table
	Height Scale Adjustment 
	Changing Blades
	Replacing V-Belt 
	Adjusting Belt Tension

	Electrical Connections
	Maintenance
	Troubleshooting
	Parts
	Upper Wheel Assembly 
	Lower Wheel and Motor Assembly
	Blade Guides Assembly
	Table Assembly
	Fence & Miter Assembly (optional accessory)

	Wiring Diagram



